120 a2 i 5t - B
3 Euclia St . 3 ——
PPN - EPP—— S hE e - = = -
o E Burpham St : ;
urnhay - == z
o sau o BUTDATEL o
£ Harorg St
\§ arold o : g
& o aoiagpso RN S o
® Il - k
i s S
|, gurngm st T 4
T \
B . || S &
I T - il ~
3 1 P <
) . \ X
( 4 L ~ = S~
: \ ; : ) :
L rantgrd St ¢ = = = -
-~ P
o 17

T -
3 o= —
e P | f 3 R,
EY o # FE] e 77 e, I Broo
Z e F s = & Y
4 2,8 % & ] i ramons o ond
e 4 o A = SESRHmon O & Raymong
s % Se. = B2 (Grefnfield st Pl £
a4 > New North Branch 2 T B ES -
% terceptor & o K 7
ki 4 $ iG-12
J # 5] 3 i
2l %, & & %
g% Eii-] ) g’ & = J oo,
[ 5 % & 2 ates 4
5 @ b 4
N . | L . 4
4 & '3 e -5 b T 181,
il jj - Ed T o &
F1 I B : ’ /! i Y/
1s - Eil o 4, p =
’ e . Himang - &“‘L 4
9 4 Boand
[...]
s NM-5 [North Meadows Area/Windsor Pond 1-Year 27 14 2 29 15.5 14
=
S| NM-6 |North Meadows Area g;:zh Meadows Storage 1-Year 5 02 2 5 2.6 16
North Meadows Storage
NM-7 [North Meadows Area Pond 1-Year 6 0.2 2 7 1 8
NM-10 [North Meadows Area Connecticut River 1-Year 20 1.5 4 37 49 24
NM-14 [North Meadows Area Connecticut River 1-Year 1 <0.1 0.5 1 <0.1 1
cbm 421

Smith



Table 4-4
CSO Flows and Volumes in Future Baseline Model

. - ) Cumulative Number
Origin of Receiving : Peak Flow Volume Duration Peak Flow
Regulator Flow Water Design Storm (mad) (MG) (hours) o Annual Volume of
(MG) Events
P-1 Park River Area Park River Conduit 1-Year 44 4.2 4 50 37 19
P-2 Park River Area Park River Conduit 1-Year 16 0.7 2 20 2.2 9
pP-3 Park River Area Park River Conduit 1-Year 0 0 0 0 0 0
P-4 Park River Area Park River Conduit 1-Year 6 0.3 2 8 0.9 18
P-5 Park River Area Park River Conduit 1-Year 24 33 13 36 55.2 55
P-9 Park River Area Park River Conduit 1-Year 19 1.6 7 22 16.1 38
P-10 |Park River Area Park River Conduit 1-Year 16 1.4 7 20 14.1 38
P-11  |Park River Area Eliminated 1-Year ELIM ELIM ELIM 0 0 0
P-11A [Park River Area Park River Conduit 1-Year 42 3 3 94 19 22
P-12  |Park River Area Park River Conduit 1-Year 69 8.3 9 74 102.7 45
5 P-13  |Park River Area Park River Conduit 1-Year 24 1.3 2 37 4.5 17
5 P-14  |Park River Area Park River Conduit 1-Year 7 0.2 1 10 0.5 5
E P-15 |Park River Area Park River Conduit 1-Year 31 1.7 5 38 9.6 34
& P-15A |Park River Area Park River Conduit 1-Year 0 0 0 0 0 0
. Park River Auxiliary
P-16 |Park River Area . 1-Year 38 2.5 9 45 22.7 57
Conduit
P-16A |Park River Area Park River Auxiliary 1-Year 8 03 2 10 0.8 7
Conduit
P-18 |Park River Area Park River Conduit 1-Year 0 0 0 1 <0.1 1
P-19 |Park River Area Park River Conduit 1-Year 0 0 0 0 0 0
P-23  |Park River Area Park River Conduit 1-Year 7 0.2 1 9 0.2 1
P-24  |Park River Area Park River Conduit 1-Year 21 1.5 3 23 8.4 19
P-26 |Park River Area Park River Conduit 1-Year 20 0.9 2 25 3.7 16
P-29 |Park River Area Park River Conduit 1-Year 0 0 0 0.9 <0.1 2
S-3 South Branch Park River Area South Branch Park River 1-Year 2 0.1 2 4 0.3 6
58 Z‘:::;;Z’;ﬂ:;;kr:'ver Kane Brook 1-Year 7 0.4 2 8 0.8 6
S-10 [South Branch Park River Area South Branch Park River 1-Year 0 0 0 0 0 0
S-12  [South Branch Park River Area South Branch Park River 1-Year 5 0.2 2 7 0.9 15
S-13  [South Branch Park River Area South Branch Park River 1-Year 8 0.3 2 9 1.3 15
5 S-14  [South Branch Park River Area South Branch Park River 1-Year 2 0.1 1 5 0.2 7
E S-15  [South Branch Park River Area South Branch Park River 1-Year 8 1.9 15 8 26.6 64
é S-16  [South Branch Park River Area South Branch Park River 1-Year 15 2 12 15 21.3 54
= S-19  [South Branch Park River Area  |South Branch Park River 1-Year 8 0.4 3 9 3 39
E S-21  |South Branch Park River Area  |South Branch Park River 1-Year 7 0.4 3 8 2.8 il
E S-23  [South Branch Park River Area South Branch Park River 1-Year 5 0.2 2 6 1.1 18
‘g’ S-24  [South Branch Park River Area South Branch Park River 1-Year 1 <0.1 1 0.8 <0.1 3
@ S-25  [South Branch Park River Area South Branch Park River 1-Year 2 0.1 2 2 0.2 10
S-26  [South Branch Park River Area South Branch Park River 1-Year 5 0.4 5 5 4.7 34
S-27  |South Branch Park River Area South Branch Park River 1-Year 8 1.1 11 9 18.8 62
S-28  [South Branch Park River Area South Branch Park River 1-Year 1 <0.1 1 1 <0.1 6
S-29  [South Branch Park River Area South Branch Park River 1-Year 4 0.3 4 5 2.5 32
530 Z‘::S\f/;i’;ﬂ’;;;ﬁ:"’er South Branch Park River 1-Year 2 01 2 2 06 20
E SM-2  |South Meadows Area Connecticut River 1-Year 51 5.1 4 54 34.1 17
cbm 4-22

Smith



Section 4 e CSO Control Plan Progress

4.8 Current CSO Control Benefits

Table 4-5 summarizes the CSO reduction achieved by the ongoing LTCP improvements in the Future
Baseline Model during the 1-Year Design Storm. Significant CSO reduction will be achieved in the Gully
Brook area with the elimination of Gully Brook from the sewer system and completion of the
Homestead Avenue Interceptor Extension, Garden Street Sewer, and miscellaneous local area
separation projects.

The North Branch, North Meadows, and Franklin Avenue CSOs are partially reduced due to the
upstream sewer separation projects. CSO reduction was also achieved in the South Meadows area
because of upstream system improvements and as a result of the improved HWPCF operations. Park
River CSOs increased due to the elimination of the orifice restrictor plates along the HAIE, which is
now conveying unrestricted flow down to the Park River Interceptor. The flows discharged from the
HAIE CSO regulators are included in the Gully Brook area total.

Table 4-5
1 Year CSO Volume (MG) Comparison

Drainage Area 2009 Future Baseline

North Branch 12.2 114
Gully Brook 20.7 7.0
Park River 25.8 28.4
North Meadows 5.1 3.8
South Branch 8.1 8.1
Franklin Avenue 15.0 10.9
South Meadows 8.6 5.1

Total 95.5 74.7

Table 4-6 summarizes the CSO reduction achieved by the LTCP improvements in the Future Baseline
Model during the typical year (as defined in Section 1). Typical year flow rates are also included in
Table 4-4 for each individual CSO outfall.

Table 4-6
Typical Year CSO Volume (MG) Comparison

Drainage Area 2009 ‘ Future Baseline

North Branch 56 43
Gully Brook 225 37
Park River 276 279
North Meadows 114 102
South Branch 86 85
Franklin Avenue 111 72
South Meadows 106 34

Total 974 652

CcDM 423

0930-92739




Section 4 e CSO Control Plan Progress

System-wide, the CSO volume in a typical year has been reduced by 322 million gallons or a 33
percent reduction in average annual CSO overflow with the system improvements implemented (by
ongoing projects) as part of the District’s LTCP. Significant reductions have come from the elimination
of Tower Brook and Gully Brook flow and the reduction of inflow from the sewer separation projects.

CDM
Smith 4-24

0930-92739




Section 5

Hartford Water Pollution Control Facility and
Improvements

5.1 General

The HWPCF is located on the Connecticut River in the southeast corner of Hartford. The HWPCF was
originally built in 1938 to provide seasonal primary treatment, and was expanded in 1969 to provide
year round primary and secondary treatment. The plant was upgraded in 1986 to improve
preliminary treatment (screening and grit removal), and in 1994 to provide treatment and
disinfection for elevated wet weather flows. Figure 5-1 shows a site plan of the existing HWPCF.

This section discusses the existing facilities as they were in 2005, at the time of the 2005 LTCP. In
addition, the section discusses the ongoing facility improvements that are being implemented to
address the goals of the LTCP - reliable secondary treatment and enhanced influent pumping,
preliminary treatment, and wet weather treatment for better and increased treatment capacity for
CSOs and SSOs- and the nitrogen reduction program.

5.2 Description of 2005 HWPCF Systems

Information in this subsection is excerpted from operations and maintenance manual data from the
1969 facility expansion (secondary treatment upgrade), installation of the current grit removal system
(circa 1986), and the 1994 addition of wet weather treatment processes. This section describes the
system at the time the 2005 LTCP was completed. Some data have been generalized, but provides a
good overview of the existing facility operations related to wet weather treatment.

5.2.1 Type of Facility

The 1969 HWPCF improvements were designed on the basis of an average flow rate of 60 mgd. The
facility is a secondary treatment facility utilizing the step aeration activated sludge process. The
facility also has the capability to be operated utilizing the contact stabilization modification of the
activated sludge process. The facility provides for removal, treatment, and disposal of settleable and
floating solids and for the reduction of suspended and dissolved organic material. Thickened primary
sludge, raw secondary sludge, scum, and waste activated sludge are dewatered by centrifuge and then
incinerated. The effluent is disinfected by chlorination on a seasonal basis prior to discharge to the
Connecticut River.

5.2.2 Flow Pattern

Untreated wastewater first passes through four mechanically cleaned bar screens (discussed in wet
weather pump station below). Grit is removed in four vortex grit chambers. After passing through the
grit chambers, the flow proceeds to twelve rectangular primary settling tanks equipped with chain
type collectors and helical skimmers. From the primary tanks, the flow is pumped to six aeration tanks
for secondary treatment. From the aeration tanks, the flow proceeds to six circular final settling tanks.
The final effluent is chlorinated and then discharged to the Connecticut River. During high river stages,
the effluent is pumped to the river.

CDM
Smith 5-1

0930-92739



JUNCTION CHAMBER A/A1
GATE HOUSE NOQ.1

\ r— SCREENINGS AND GRIT
o N HANDLING BUILDING

STORAGE

BLDG. NO. 1 “WET WEATHER

\ " PUMP STATION
& \ ~ DYNAMIC SEPARATORS

& MAIN
SUBSTATION
GATE HOUSE

S0UDS:
RECEIMING ~
BUILDING

CDM Figure 5—1: Site Plan — Existing Conditions (2005)
Smith Hartford Water Pollution Control Facility




Section 5 e Hartford Water Pollution Control Facility and Improvements

5.2.3 Screening and Grit Handling

The Screenings and Grit Handling Building and Grit Chambers provide preliminary treatment for the
raw sewage which enters the HWPCF. The design capacity of the screening and grit removal system
with all units in service is 109 mgd.

The first step in preliminary treatment is removal of large solids by screening. These solids, or
screenings, are removed by four mechanically cleaned reciprocating rake type bar screens
automatically. Screenings are lifted out of the channel by the screens and deposited on a conveyor
which transports them to a washer/ compactor. From the washer/compactor, the screenings
discharge to a dumpster in the truck loading bay.

Following screening, sewage passes through four circular vortex type grit chambers for removal of
heavy inorganic silts, sands, and gravel. Each of the four grit chambers has a maximum design capacity
of 37.5 mgd. The grit chamber sump is pumped out periodically to remove accumulated grit, which is
washed, concentrated and dewatered before the remaining grit is trucked off-site for disposal.

5.2.4 Wet Weather Operations
5.2.4.1 Wet Weather Pump Station

During wet weather conditions, the District’s interceptors often experience flows exceeding HWPCF
secondary treatment capacity. Flows over 90 mgd bypass secondary treatment and are conveyed to
the Wet Weather Pump Station (WWPS). To provide treatment to the excess flow, the WWPS conveys
excess flow through a pair of dynamic separators. From the dynamic separators, flow discharges into
the Wet Weather Storage Basin (WWSB) for storage and is directed back to the head of the facility for
treatment following a storm event. If the WWSB’s capacity is exceeded during a storm event, the basin
overflows to the secondary effluent pump station wet well, is chlorinated, and mixed with final
effluent before discharge to the Connecticut River.

The WWPS is located in the north of the site, east of the screenings and grit handling building. This one
story building consists essentially of a generator and electric room, and a substructure containing a
valve pit, and a wet well with four CSO pumps. The wet well is divided into two sections. The smaller
section, to the north, receives influent flows from the 54 inch diameter influent conduit through an
opening in the north wall of the station. Influent flow to the wet well is controlled by a sluice gate. The
sluice gate operator is a manual crank type and is located at ground level.

Flows exit the bottom of the small wet well into the large wet well where it is pumped to the dynamic
separators via the four CSO pumps. The pumps are non-clog, submersible type with a rated capacity of
20 mgd at 27.5 feet of head and are driven by 134 horsepower electric motors. When primary flow
exceeds 90 mgd, the wet weather pumps start and increase speed until primary flow is reduced to 90
mgd. The WWPS pumps have an approximate maximum combined capacity of 50 mgd based on
readings from the WWPS magnetic flow meter, which gives the HWPCF a total peak flow capacity of
140 mgd during storm events.

5.2.4.2 Dynamic Separators

The dynamic separators are located south of the WWPS. Two units, each 30 feet in diameter, receive
wastewater pumped from the WWPS during high wet weather flow periods, and discharge, by gravity
flow, to the WWSB. The dynamic separators are intended to remove gross solids, sand and grit from
the influent wastewater using a combination of vortex and gravitational forces.

CDM
Smith 5-3

0930-92739




Section 5 e Hartford Water Pollution Control Facility and Improvements

The dynamic separators are automatically controlled under normal operations. A flow control valve in
a vortex flow splitter box controls their operation and directs flow to either of the two separators.

5.2.4.3 Wet Weather Storage Basin

Wastewater from the dynamic separators flows by gravity to a former ash storage lagoon, now known
as the Wet Weather Storage Basin, through the lagoon gating chamber. The WWSB has a storage
volume of approximately 4.74 million gallons. When the capacity of the storage basin is exceeded,
overflow is directed by an overflow weir to the secondary effluent pump station. This overflow is
mixed with final effluent before disinfection and discharge to the Connecticut River. Seasonal
chlorination is provided for disinfection, from May 1 through September 30.

5.2.4.4 Bleed Back Chamber

After a storm, stored wet weather flow is bled back to the main treatment processes via the bleed back
gating chamber. The chamber has sluice gates to direct the bleed back flow to the desired area of the
facility depending upon how fast storm flows subside. Initially, the flow will be sent to the influent
channel of East Primary Settling Tanks. Once the facility flow has subsided below 60 mgd, flow can
also be bled back to the headworks of the facility before the screens. These sluice gates are manually
operated with remote indication of sluice gate position at the Sludge Processing Building, and on the
Lagoon Monitoring Panel in the WWPS.

5.3 HWHPCEF Facility and High Flow Management
Improvements

The District currently has a number of improvement projects in the design and construction phase,
with some improvements recently completed and operational to address the goals of the LTCP and
nitrogen removal goals. The HWPCF Master Plan completed in 2009 recommended improvements to
a variety of systems. The Master Plan recommended that the HWPCF provide Biological Nutrient
Removal (BNR) treatment to a typical sustained flow of up to 90 mgd and a peak wet weather flow
capacity of up to 200 mgd (with flows above 90 mgd processed through a new wet weather treatment
train). The Wet Weather Expansion Project (WWEP) Basis of Design Report (BODR) completed in
February 2012 further progressed design on a number of Master Plan components including influent
pumping, screening and grit handling, wet weather treatment, primary treatment and effluent
pumping. Per the Basis of Design Report, wet weather facilities are being designed to a total influent
capacity of 200 mgd. Much of the facility will be designed and constructed with the flexibility to allow
for possible future mechanical and electrical upgrades to support a potential future capacity of 250
mgd (without requiring expansion of the structural components of the facilities). Figure 5-2 shows the
site locations of some of the major HWPCF improvements that are being implemented.

This space left intentionally blank.

CDM
Smith >4

0930-92739




qvnvad

ok

POWER
GENERATORS

)

- /\
HEADWORKS |
1 * FACILITIES
\
o/ ma~
.‘; (= /
R ()
T —a -
s
- a
SETTLING L]
TANK NO. 7 — — tt\ S i
Y e HEAT «
" AERATION SETTLING RECOVERY  giomiLTER
TANK NO. 7 TANK NO. 8 SYSTEM
AERATION
TANK NO. 8 w D'S'Nm

Ohith

INFLUENT PUMP
STATION
INFLUENT JUNCTION
CHAMBER
JUNCTION
CHAMBER B1
o N\
CHEMICAL STORAGE
FACILITY
ELECTRICAL
SUBSTATION NO. 3
DUAL USE 7
PRIMARY CLARIFIERS
/ a
~
COMBINED EFFLUENT -~ = /
PUMP STATION .. .t

FIGURE 5—2: SITE PLAN — ONGOING IMPROVEMENTS

HARTFORD WATER POLLUTION CONTROL FACILITY




Section 5 e Hartford Water Pollution Control Facility and Improvements

5.3.1 New Headworks Facility

The 2012 WWEP BODR includes new headworks facilities with influent pumping and preliminary
treatment. A new dual purpose (dry and wet weather) influent pump station will be constructed,
including six new pumps with a total influent capacity of 200 mgd. Structurally, the new pump station
will be constructed to allow future expansion to 250 mgd (sizing of wet well to allow additional future
pump and diameter of pipes).

Construction of new influent pumping facilities will also permanently lower the typical operating
hydraulic grade line (HGL) in the Connecticut River Interceptor and the Connecticut River Relief
Interceptor. The 2005 LTCP noted that the high tailwater condition created by the existing HWPCF
operating hydraulics may have contributed to sediment deposition within the pipes. The lower
operating HGL, created by the new influent pumping station, in the upstream interceptors should
allow better system hydraulics such that higher (unimpeded) pipe velocities may be maintained
during typical flow conditions, which will help reduce sediment deposition in the interceptors.
Minimizing sediments will maximize conveyance capacity in the interceptors.

The pump station will be a dry-pit/wet-well station. Six submersible type pumps mounted in a dry pit
arrangement, each with a capacity of 42 mgd, will be provided, yielding a total firm pumping capacity
(with one unit out of service) of 200 mgd and a total station capacity of 250 mgd. Each pump will be
driven by a variable frequency drive (VFD) to maximize operating flexibility by allowing all pumps to
vary their speed to match incoming flow rates and maintain the desired levels in the wet wells and
sewers. The pump selection and design will allow for the future replacement of impellers, motors, and
VFDs for all six influent pumps to achieve an ultimate peak flow rate of 250 mgd (with one unit out of
service).

Design is complete for Contract 2012-20 ‘Influent Pumping Station, Headworks Facilities and Odor
Control’, which includes the new influent pumping station with flow capacity of 200 mgd.
Construction notice to proceed was given in Spring 2014, and construction will be complete in 2017.

5.3.2 New Screening and Grit Removal Facilities

New screenings and grit handling facilities are required to meet the higher influent flow conditions
and because the existing facility is too low hydraulically to allow for gravity flow through the rest of
the plant processes. Large debris such as wood boards, tree branches, logs, bricks, rocks, and other
similar material, commonly conveyed by combined sewer systems, will be removed by the 3-in. bar
racks located upstream of the fine screens.

Fine screening will include five multiple rake bar screens with 1/4-inch openings. Each screen will
have a capacity of 52.5 mgd and be provided with VFDs to allow for flexibility in cycle speeds. Firm
capacity will accommodate the influent peak flow of 200 mgd (with one unit out of service), while
total capacity will accommodate the future peak flow of 250 mgd. Fine screenings will be conveyed to
common screenings processing equipment via sluice troughs, which use plant effluent and gravity as
the means for screenings transport. The screenings will be processed by three screenings handling
units with integrated grinders, washers, and compactors to reduce mass and volume, and allow the
screenings to be classified as municipal solid waste (as opposed to the current classification of special
waste).

Grit removal will be by four 24-foot-diameter centrifugal vortex type grit chambers, each rated for 70
mgd. Firm capacity will accommodate the 200 mgd influent peak flow, while total capacity will

CDM
Smith 5-6

0930-92739




Section 5 e Hartford Water Pollution Control Facility and Improvements

accommodate the 250 mgd future peak flow. Each grit tank will be equipped with two 500 gallons per
minute (GPM) recessed impeller pumps designed for this type of harsh service.

As part of Contract 2012-20 ‘Influent Pumping Station, Headworks Facilities and Odor Control’, the
construction for new grit and screening facilities is underway, with expected completion in 2017.

5.3.3 Wet-Weather Flow Treatment

The 2012 WWEP BODR includes modification to the existing primary clarifiers for chemically
enhanced primary treatment (CEPT) to provide wet weather treatment, along with new headworks
and preliminary treatment facilities. Sodium hypochlorite will be added to the wet weather clarifier
influent to allow disinfection contact time in the clarifiers. The wet weather treatment process will
treat all flows above 90 mgd, therefore, with a total plant influent flow of 200 mgd including plant
recycle flows, up to 110 mgd will be treated by wet weather.

Eight rectangular Dual Use Primary Clarifiers (PCs), with a total surface area of 75,000 square feet,
will be constructed east of the existing West PCs and immediately south of the existing East PCs. The
eight PCs will have the capacity to process the peak influent flow of 200 mgd. Additional PCs will be
required in the future if the peak flow is increased to 250 mgd.

Six PCs will have the ability to operate in CEPT mode during wet weather events. Although only one to
five CEPT tanks are needed to meet the wet weather peak flow conditions up to 110 mgd, the plan
allows for one PC to have standby CEPT capabilities. During dry weather periods, the Dual Use PCs will
be designed to operate without chemical addition at a surface overflow rate (SOR) of 1,200 gallons per
day per square foot (GPD/ft2).

During wet weather periods, as flows increase to near the secondary treatment capacity, some PCs
will progressively switch to operate as CEPT clarifiers (i.e., coagulants and flocculants will be added).
Under those conditions, CEPT clarifiers are anticipated to operate at SORs of up to 3,765 GPD/ft2.
Flow will be conveyed by gravity from the new Headworks Facilities to the Dual Use PCs via two 84-in.
conduits. During dry weather operations, flow will be split proportionally among the eight Dual Use
PCs. During wet weather operations, progressively more influent gates in a CEPT-equipped tank will
open as that tank begins CEPT operation.

Under dry weather operation, all Dual Use PC effluent will be conveyed by gravity to secondary
treatment via two 66-inch conduits. Under wet weather operation, flow exceeding the secondary
treatment flow set point will be conveyed to the wet weather disinfection basin.

New chemical storage facilities, including tanks and containment areas for the coagulation,
flocculation and disinfection of wet weather flows, will be constructed. Ferric chloride or alum will be
used as coagulants, an anionic polymer as flocculant and sodium hypochlorite as disinfectant.

Design is complete for Contract 2012-21 ‘Wet Weather Treatment Facilities’, including the dual use
primary clarifiers, disinfection tank, and chemical facility. Bidding is being held in fall 2014, with
construction through 2015-2018.

5.3.4 Effluent Pumping Station Modifications

The 2012 WWEP BODR also includes new effluent pumping station facilities, capable of discharging
the additional wet-weather flow. A new centralized Combined EPS (EPS) will be provided to pump
both the final effluent (FE) and the wet weather effluent (WWE) to the Connecticut River when the

CDM
Smith 5-7

0930-92739




Section 5 e Hartford Water Pollution Control Facility and Improvements

river is at stages that preclude gravity discharge. Seven new 40 mgd submersible, tube-mounted,
mixed-flow type pumps equipped with electric motors and VFDs will be provided, with six installed
and one un-installed spare. Firm capacity (with five of the installed pumps on duty and one of them on
standby) will allow for pumping the WWE and FE combined peak flow of 200 mgd. Each pump will be
capable of pumping up to 41.6 mgd, which allows for pumping the 250 mgd future peak flow with all
Six pumps in service.

As part of Contract 2012-21 ‘Wet Weather Treatment Facilities’, the bid period for new effluent
pumping facilities is underway, with construction through 2015-2018.

5.4 Other Facility Improvements

5.4.1 Biological Nutrient Reduction (BNR)

The 2009 HWPCF Master Plan recommended step-feed BNR to provide a moderate to high level of
total nitrogen removal on a year-round basis necessary to consistently achieve the calendar year 2014
total nitrogen limits. The BNR improvements are designed for a sustained capacity of 90 mgd and a
peak hour capacity of 120 mgd.

The operation will include BNR mode for the vast majority of the year with contact-stabilization mode
to accommodate higher flows or poor settling sludge. Secondary treatment construction completed in
2012 (Contract 2009-57 ‘Aeration and Final Settling Tanks Improvements Project’) includes two new
aeration tanks and two new final settling tanks, along with improvements to return activated sludge
(RAS) and waste activated sludge (WAS) process. With the new tanks, the HWPCF now has eight
aeration tanks and eight final settling tanks. Depending on nitrogen credit costs and actual treatment
results with the new tank construction, the Master Plan recommended two additional final settling
tanks (so a total of 10 final settling tanks) to meet the 2014 total nitrogen limits.

Construction of Contract 2011-02 ‘Phase Il BNR Improvements’ was completed in 2014, which
includes upgrades to the existing Compressor Building and original six aeration tanks, including new
blowers, additional aeration mixers, modernization of air system control and monitoring, new RAS
and WAS pumps and piping, and other related improvements.

5.4.2 Effluent UV Disinfection and Outfall

The 2009 HWPCF Master Plan recommended ultraviolet (UV) light for secondary effluent disinfection,
using vertical bulb technology. As one of the fast-track projects identified in the HWPCF Master Plan,
design of the new UV Improvements was completed in 2010, and construction completed in 2012. The
new UV facility is rated to treat sustained flow of 90 mgd and peak flows of up to 120 mgd, using three
channels each with a 40 mgd flow capacity.

The HWPCF has been seasonally operating (May 1st through September 30th) the new UV treatment
for secondary effluent disinfection prior to discharge into the Connecticut River since 2012.

As part of the ongoing design for wet weather improvements, a structural evaluation and physical
inspection of the outfall was completed by the design engineer in 2012. Evaluation of the outfall
showed that the existing outfall structure can discharge up to 250 mgd.

5.4.3 Odor Control Improvements

The 2009 HWPCF Master Plan presented an overall approach to provide odor control facilities for the
HWPCF. An odor control scrubber system for the sludge processing building areas was constructed in

CDM
Smith 5-8

0930-92739




Section 5 e Hartford Water Pollution Control Facility and Improvements

2012. The 2011 WWEP BODR includes odor control to treat exhaust air from the new influent
pumping station, headworks facility (grit and screenings), and dual use primary clarifiers, and design
for these odor control facilities is included in Contract 2012-20 ‘Influent Pumping Station, Headworks
Facilities and Odor Control’. The new WWEP odor control facilities will be located south of the HWPCF
existing gravity thickeners and the new facilities will include a biofilter treatment system comprised
of fans, humidification chamber, spray water recirculation pumps and biofilter media cells. .
Construction notice to proceed was given in Spring 2014, and construction will be complete in 2017.

5.4.4 Incinerator #3 Improvements and Energy Recovery

In 1997, the CTDEEP issued a Consent Order requiring the District to re-apply for incinerator air
emission permits, including a Best Available Control Technology (BACT) assessment. The BACT
resulted in proposed incinerator upgrades which were implemented along with new permits for
Incinerators #1 & #2 in 2001. Additionally, Contract 2009-77 ‘Incinerator No. 3 Upgrades and Heat
Recovery Facility’ construction was completed in 2013. The upgraded Incinerator # 3 provides the
ability to operate any two of the three incinerators in tandem. The new Heat Recovery Facility is
located adjacent to the Sludge Processing Building. The new Heat Recovery Facility will provide a
system to recover heat (energy) from the incinerator exhaust gas for steam production. The steam will
be fed to a steam turbine generator for power production to offset a portion of the power HWPCF
purchases from the public utility grid. The new turbine generator has a capacity to produce 1.7
megawatts of power, or approximately 40 percent of the HWPCF’s electrical demand.

All three incinerators are now upgraded and fully operational. The Heat Recovery Facility has been
operational since 2013.

5.4.5 Adjacent Property to HWPCF and Coordination with the South Hartford
Conveyance Tunnel (SHCT) Project

As discussed in Section 4, there are a number of other improvements projects planned, in design or
construction phases or completed that improve the collection systems contributing sanitary
wastewater and combined stormwater to the HWPCF influent flow. One significant component of the
District’s LTCP is a conveyance tunnel to bring combined stormwater flow to the HWPCF, which will
significantly reduce the occurrences of CSOs. The South Hartford Conveyance and Storage Tunnel
(SHCST) is currently at 30 percent design. The SHCST is being coordinated with HWPCF
improvements; specifically the HWPCF WWEDP, since the SHCST’s effluent pump station will discharge
into the influent flow of the HWPCF, affecting capacity of the headworks and wet weather treatment
facilities.

The launch shaft for the SHCST and the tunnel pump station will be located on the property west of
the HWPCF (see Figure 5-3). In preparation for these permanent structures, the District purchased
properties on the west side of Brainard Road, directly across from the HWPCF site. Temporary uses of
these recently-purchased properties include construction contractor laydown areas for the WWEP,
contractor parking for the various HWPCF construction activities and temporary laydown areas for
ongoing HWPCF construction projects. The 2009 Master Plan considered these properties as possible
locations for WWEP components, including a possible location for headworks and/or primary settling
tanks, however, after considering alternative locations within the HWPCF existing site boundary, all
WWEP components will be constructed within the existing HWPCF property boundary.

CDM
Smith 5-9

0930-92739




WETHERSFIELD AVE

STAGING AREA, FUTURE SHCT LAUNCH SHAFT, AND
FUTURE 27 MGD TUNNEL PUMP STATION

207
BRAINARD RD

CONTRACTOR STORAGE
AND STAGING AREA

—

e

Smith

7
// PROPERTY ACQUIRED FOR IMPROVMENTS FIGURE 5—3: ABUTTING PROPERTY ACQUIRED WEST OF

HARTFORD WATER POLLUTION CONTROL FACILITY




Section 6

Sewer Separation

6.1 Introduction

The city of Hartford has a predominately combined sewer system, with a few areas with separate
sanitary and storm sewers. The surrounding communities that discharge sewage to the system are
separated, except for the East Ridge area of West Hartford. Combined sewers were designed to collect
both sanitary sewage and stormwater, and convey these flows to the local treatment facility. Under
dry weather conditions, sewage is conveyed to the treatment facility. During wet weather conditions,
stormwater enters the collection system and combines with sewage. Combined flow can exceed pipe
capacity, which limits the amount of flow delivered to the treatment facility and causes overflows. The